

CONFORMANCE TEST RESULTS



CLIENT: SUPERHOLD TAPE PRODUCTS
 CLIENT PROJECT: 2" DUCT PRODUCT
 CLIENT PROJ. NO.: 21742
 PROJECT NO.: L10102-01
 LAB ID NO.: L10102-01-01
 MATERIAL: 2" DOUBLE LAYER DUCT TAPE
 SAMPLE I.D. 2DL
 ROLL NO: DL12987

TEST	ASTM METHOD	UNITS	SPECIMEN NO.					AVE	STD
			1	2	3	4	5		
STRIP TENSILE	D 5035	MD-lb/in	46	46	44	46	45	45	1
PUNCTURE RESISTANCE	D 4833	lbs	21.8	20.8	24.6	20.4	19.6	21.3	1.34
			21.8	20.3	21.2	20.6	19.9		
			21.4	23.4	21.0	22.2	20.3		
TEAR RESISTANCE	D 1004	MD-lbs	7.2	7.3	7.6	7.2	7.7	7.4	0.21
			7.4	7.5	7.6	7.2	7.7		
MULLEN BURST	D 3786	psi	80.0	75.0	70.0	75.0	70.0	72.5	3.54
			75.0	70.0	70.0	70.0	70.0		
PEEL AND SHEAR									
PEEL STRENGTH	D 6392	lbs/in	4.4	3.9	4.1	4.2	4.0	4.1	0.19
	BREAK CODE		AD	AD	AD	AD	AD		
SHEAR STRENGTH	INCURSION	%	100	100	100	100	100	21.6	0.51
	D 6392	lbs/in	20.8	22.2	21.6	21.6	21.8		
	BREAK CODE		SE1	SE1	SE1	SE1	SE1		

CHECKED BY: BF

DATE: 3-2-10